
PARTS CATALOGUE
T020/T027 BALE PLATFORM

EDITION I, 2015  EN 

16 - 100 SOKÓŁKA, ul. KRESOWA 62



2 PARTS CATALOGUE – T020/T027 BALE PLATFORM



3PARTS CATALOGUE – T020/T027 BALE PLATFORM

TABLE OF CONTENTS

1. SUSPENSION TANDEM, HANDBRAKE T020 4

2. REAR SUSPENSION, HANDBRAKE T027 6

3. TRUCK 8

4. TAB 10

5. SIDEBORAD 12

6. CLIPPING CHAIN 14

7. TENSIONING DEVICE 16

8. SPARE WHEEL CAGE 18

9. LADDER 20

10. ACCESSORIES 22

11. LIGHT BEAM 24

12. ELECTRICAL INSTALLATION 26

13. T020 DUAL-CIRCUIT BRAKE SYSTEM 28

14. T027 DUAL-CIRCUIT BRAKE SYSTEM 30

15. T020 HYDRAULIC BRAKE SYSTEM 32

16. T027 HYDRAULIC BRAKE SYSTEM 34



4 PARTS CATALOGUE – T020/T027 BALE PLATFORM

1. SUSPENSION TANDEM, HANDBRAKE T020

B

4

11

14

9
10

1

1

3

5

6
7 8

A

A  (1 : 4)

15
17
18

2

B  (1 : 2)

12

13

Zawieszenie tandem,
hamulec ręczny T020

16
19x5



5PARTS CATALOGUE – T020/T027 BALE PLATFORM

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

1 Mudguard slat T020 02.01.58 - 8 -

2 Line wheel T935 00.00.03 - 2 -

3 Suspension POD-KOS-000157 - 1 -

4 Shaft POD-KOS-000167 - 2 -

5 Rubber mudguard POD-TSZ-000191 - 4 -

6 Mudguard 1/4 POD-OGL-000656 - 4 -

7 Mudguard handle POD-OGL-000163 - 8 -

8 Rubber plug POD-TSZ-000040 - 4 -

9 Tire POD-KOJ-000116 - 4 -

10 Rim POD-KOJ-000117 - 4

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

11 Brake tension POD-OGL-000673 - 1 -

12 Cable clamp 10 mm POD-ELZ-000075 - 6 -

13 Rope thimble 6 mm POD-ELZ-000365 DIN 6899 2 -

14 Steel cable 6 mm 23LS6 DIN 3060 5 m -

15 Bolt M10x40 23S10/40 DIN 933 2 -

16 Bolt M8x50 23S8/50OC DIN 933 20 -

17 Round washer 11 23P10 82105 DIN 105 4 -

18 Self-locking nut M10 23NS10OC DIN 985 2 -

19 Self-locking nut M8 23NS8OC DIN 985 20 -

Suspension tandem, handbrake T020



6 PARTS CATALOGUE – T020/T027 BALE PLATFORM

2. REAR SUSPENSION, HANDBRAKE T027

E

16
19x5

1
8

7

3
6

4

1

5

9
10

11

14

Zawieszenie,
 hamulec ręczny T027

D

D  (1 : 4)

2

15
17
18

E  (1 : 3)

13

12



7PARTS CATALOGUE – T020/T027 BALE PLATFORM

Rear suspension, handbrake T027

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

1 Mudguard slat T020 02.01.58 - - 4

2 Line wheel T935 00.00.03 - - 2

3 Suspension POD-KOS-000168 - - 1

4 Shaft POD-KOS-000167 - - 1

5 Rubber mudguard POD-TSZ-000191 - - 2

6 Mudguard 1/4 POD-OGL-000656 - - 2

7 Mudguard handle POD-OGL-000163 - - 4

8 Rubber plug POD-TSZ-000040 - - 2

9 Tire POD-KOJ-000116 - - 2

10 Rim POD-KOJ-000117 - - 2

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

11 Brake tension POD-OGL-000673 - - 1

12 Cable clamp 10 mm POD-ELZ-000075 - - 6

13 Rope thimble 6 mm POD-ELZ-000365 DIN 6899 - 2

14 Steel cable 6 mm 23LS6 DIN 3060 - 5m

15 Bolt M10x40 23S10/40 DIN 933 - 2

16 Bolt M8x50 23S8/50OC DIN 933 - 10

17 Round washer 11 23P10 82105 DIN 105 - 4

18 Self-locking nut M10 23NS10OC DIN 985 - 2

19 Self-locking nut M8 23NS8OC DIN 985 - 10



8 PARTS CATALOGUE – T020/T027 BALE PLATFORM

3. TRUCK

3
17
18
24

x2

11 10

10
11

x8

20
23
262

8

21
27

14
15

16

6

12

7

x8

9

9

19
22
25

8

Wózek

1

4

5
x5

13

2

19
22
25



9PARTS CATALOGUE – T020/T027 BALE PLATFORM

Truck

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

1 Platform trolley T020 02.06.00 - 1 1

2 Mudguard slat T020 02.01.58 - 4 4

3 Coupling bolt T020 02.06.15 - 2 2

4 Shaft POD-KOS-000167 - 1 1

5 Suspension POD-KOS-000168 - 1 1

6 Tow bar- eye fi 40 POD-OGL-000696 - 1 1

6*** Tow bar- eye fi 50 POD-OGL-000697 - 1*** 1***

7 Turntable POD-WPS-000154 - 1 1

8 Rubber mudguard POD-TSZ-000191 - 2 2

9 Mudguard 1/4 POD-OGL-000656 - 2 2

10 Mudguard handle POD-OGL-000163 - 4 4

11 Rubber plug POD-TSZ-000040 - 2 2

12 Tire POD-KOJ-000116 - 2 2

13 Rim POD-KOJ-000117 - 2 2

14 Shackle 10mm POD-ELZ-000072 - 1 1

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

15 Turnbuckle M16 POD-ELZ-000479 - 1 1

16 Tow bar spring POD-SPR-000004-1 - 1 1

17 Straight grease nipple 
M8 13SM8 DIN 71412 A 2 2

18 Cotter pin 5x63 23Z5/63 DIN 94 2 2

19 Bolt M16x60 23S16/60 10,9 DIN 931 16 16

20 Bolt M12x45 23S12/45OC DIN 933 1 1

21 Bolt M8x50 23S8/50 OC DIN 931 8 8

22 Washer 17 23P16OOC DIN 125 32 32

23 Washer 13 23P12OC DIN 125 2 2

24 Castellated nut M24 POD-ELZ-000396 DIN 935 2 2

25 Self-locking nut M16 23NS16OC DIN 985 16 16

26 Self-locking nut M12 23NS12OC DIN 985 1 1

27 Self-locking nut M8 23NS8OC DIN 985 8 8

***- spare part



10 PARTS CATALOGUE – T020/T027 BALE PLATFORM

4. TAB

13
17
20

12
16x2

14
18
21

x2

11
15
19

1

2

34

5 6

8

8

7

7

10

9

14
18
21

x2

Wsuwka



11PARTS CATALOGUE – T020/T027 BALE PLATFORM

Tab

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

1 Tab T950 02.03.00 - 1 1

2 Tension handle T950 02.06.30 - 1 1

3 Roller L channel 
section T950 02.03.18L - 1 1

4 Roller P channel 
section T950 02.03.18P - 1 1

5 Roller T950 02.03.07 - 2 2

6 Roller shaft T950 02.03.14 - 2 2

7 Sliding plate T950 02.01.50 - 2 2

8 Sliding plate II T950 02.01.51 - 4 4

9 Lever support POD-TSZ-000129 - 1 1

10 Retaining- spring 
ring Z16 TH-CZC-000771 DIN 471 2 2

11 Bolt M20x130 POD-ELZ-000409 DIN 931 2 2

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

12 Bolt M16x45 POD-ELZ-000402 DIN 933 4 4

13 Bolt M8x70 23S8/70OC DIN 931 1 1

14 Countersunk head 
screw M5x25 POD-ELZ-000509 DIN 7991 12 12

15 Round washer 21 23P20OOC DIN 105 4 4

16 Round washer 17 23P16OOC DIN 105 4 4

17 Washer 8.4 23P8OOC DIN 105 2 2

18 Washer 5.3 23P5,3OC 82005 DIN 105 12 12

19 Self-locking nut M20 23NS20OC DIN 985 2 2

20 Self-locking nut M8 23NS8OC DIN 985 1 1

21 Nut M5 23N5OC DIN 934 12 12



12 PARTS CATALOGUE – T020/T027 BALE PLATFORM

5. SIDEBORAD

1

2

DD  (2 : 11)

5
7
9

4
7
9x 2

Borta

A

A

3
6
8

X2



13PARTS CATALOGUE – T020/T027 BALE PLATFORM

Sideborad

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

1 Upper border T950 03.01.00 - 2 2

2 Bottom border T950 03.02.00 - 2 2

3 Bolt M20x130 POD-ELZ-000409 DIN 931 8 8

4 Bolt M18x100 23S18/100OC DIN 931 4 4

5 Bolt M18x60 23S18/60OC. 8,8 DIN 931 8 8

6 Washer 21 23P20OOC DIN 125 16 16

7 Washer 19 POD-ELZ-000024-1 DIN 125 24 24

8 Self-locking nut M20 23NS20OC DIN 985 8 8

9 Self-locking nut M18 POD-ELZ-000410 DIN 985 12 12



14 PARTS CATALOGUE – T020/T027 BALE PLATFORM

6. CLIPPING CHAIN

1

2

3

3

5

1

34

6 7

Łańcuch spinający



15PARTS CATALOGUE – T020/T027 BALE PLATFORM

Clipping chain

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

1 Chain ear T950 03.02.05 - 8 8

2 Chain screw T950 03.01.30 - 4 4

3 Shackle 10mm POD-ELZ-000072 DIN 82101 12 12

4 General-purpose chain 8mm 23LSFI8OC DIN 5685-1 4x1,4m 4x1,4m

5 Turnbuckle M16 POD-ELZ-000479 DIN 1480 4 4

6 Bolt M14x100 23S14X100 8.8 82101 OC DIN 931 4 4

7 Wing nut M14 POD-ELZ-000695 DIN 315 4 4



16 PARTS CATALOGUE – T020/T027 BALE PLATFORM

7. TENSIONING DEVICE

6
8
9

x 2

1
2 3

5 710

Widok przedstawia naciąg lewy

6
8
9

x 4

4 Urądzenie napinające

This view shows left tension



17PARTS CATALOGUE – T020/T027 BALE PLATFORM

Tensioning device

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

1 Galvanized tension 
sheet I T950 02.06.09 - 2 2

2 Left tension roller T950 02.06.20L - 1 1

2* Right tension roller T950 02.06.20P - 1 1

3 Left tension mecha-
nism T950 02.06.40L - 1 1

3* Right tension mecha-
nism T950 02.06.40P - 1 1

4 Belt grip T950 02.06.10 - 2 2

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

5 Tension spring 23S061.001.003 - 2 2

6 Bolt M10x35 23S10/35OC DIN 931 16 16

7 Bolt M8x20 23S8/20OC DIN 931 2 2

8 Washer 11 23P1082005 DIN 105 32 32

9 Self-locking nut M10 23NS10OC DIN 985 16 16

10 Nut M8 23N8OC DIN 934 1 1

*- not shown in the picture



18 PARTS CATALOGUE – T020/T027 BALE PLATFORM

8. SPARE WHEEL CAGE

Kosz koła zapasowego
9
10
11

8
10
11

8
10
11

1

3

4

5

6

7

2



19PARTS CATALOGUE – T020/T027 BALE PLATFORM

Spare wheel cage

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

1 Spare wheel cage T950 02.07.00 - 1 0

2 Wheel fastening T950 02.07.10 - 1 0

3 Spare wheel screw T950 02.07.20 - 1 0

4 Wheel handle set T950 02.07.30 - 1 0

5 Lever securing rod set SW02 02.12.00 - 1 0

6 Rubber hose with a 
hook POD-OGL-000207 - 1 0

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

7 Pin type R Ø4 23ZRFI4 DIN 11024 1 0

8 Bolt M16x110 23S16/110OC 8,8 DIN 931 2 0

9 Bolt M16x65 23S16/65OC 8,8 DIN 931 1 0

10 Washer 17 23P16OOC DIN 125 6 0

11 Self-locking nut M16 POD-ELZ-000081 DIN 985 3 0



20 PARTS CATALOGUE – T020/T027 BALE PLATFORM

9. LADDER

2

6
8

3

1

4
5
7

Drabinka

x 2



21PARTS CATALOGUE – T020/T027 BALE PLATFORM

Ladder

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

1 Ladder T020 02.05.20 - 1 1

2 Ladder protection T020 02.05.14 - 1 1

3 Ladder spring POD-SPR-000085 DIN 2098 1 1

4 Bolt M10x60 23S10/60OC DIN 933 2 2

5 Washer 11 23P1082005 DIN 105 4 4

6 Washer 8.4 23P8OOC DIN 105 1 1

7 Self-locking nut M10 23NS10OC DIN 985 2 2

8 Self-locking nut M8 23NS8OC DIN 985 1 1



22 PARTS CATALOGUE – T020/T027 BALE PLATFORM

10. ACCESSORIES

8

4

3

12
15
18

x 4

11
14
17

x 2

1

2

7

5

6

9

11
14
17

x 2

12
15
18

x 4

12
15
18

x 4

10
13
16

x 4



23PARTS CATALOGUE – T020/T027 BALE PLATFORM

Accessories

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

1 Right fastening of the 
water tank T950 02.01.55P - 1 1

2 Left fastening of the 
water tank T950 02.01.55L - 1 1

3 Right fastening of 
the box T950 02.01.56P - 1 1

4 Left fastening of the 
box T950 02.01.56L - 1 1

5 Wedge grip POD-OGL-000028-1 - 2 2

6 Wedge under the wheel POD-OGL-000027-1 - 2 2

7 Water tank POD-OGL-000176 - 1 1

8 Toolbox POD-OGL-000164 - 1 1

9 Rear manual coupling POD-ODL-000025 - 1 1

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

10 Bolt M16x50 23S16/50 8.8 DIN 933 4 4

11 Bolt M10x30 23S10/30OC 8,8 DIN 933 8 8

12 ŚBolt M8x35 23S8/35OC DIN 933 16 16

13 Washer 17 23P1682005 DIN 933 8 8

14 Washer 11 23P1082005 DIN 125 16 16

15 Washer 8.4 23P8OOC DIN 125 32 32

16 Self-locking nut  M16 23NS16OC DIN 985 4 4

17 Self-locking nut  M10 23NS10OC DIN 985 8 8

18 Self-locking nut  M8 23NS8OC DIN 985 16 16



24 PARTS CATALOGUE – T020/T027 BALE PLATFORM

11. LIGHT BEAM

D

D  (1 : 6.2)

7
9
11

x2

6
8
10

x2

1

2

3
5

4

Belka oświetleniowa



25PARTS CATALOGUE – T020/T027 BALE PLATFORM

Light beam

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

1 Lamp cover T020 02.01.56 - 2 2

2 Bumper rubber plug POD-TSZ-000039 - 2 2

3 Licence plate frame POD-OGL-000225 - 1 1

4 Painted triangular 
handle 27UM - 1 1

5 Blind rivet 6/20 POD-ELZ-000415 - 4 4

6 Bolt M10x35 23S10/35OC DIN 933 8 8

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

7 Bolt M6x25 23S6/25OC DIN 933 4 4

8 Round washer  11 23P10 DIN 125 16 16

9 Round washer  6,4 23P6OOC DIN 125 8 8

10 Self-locking nut  M10 23NS10OC DIN 985 8 8

11 Self-locking nut  M6 23NS6OC DIN 985 4 4



26 PARTS CATALOGUE – T020/T027 BALE PLATFORM

12. ELECTRICAL INSTALLATION

Instalacja elektryczna

11
12x2

11
12

10
11
12

x3

x2

10
11
12

x3

5

5

9

9

9

9

9

9

9

9

4

4
7

8

6

6

2

1
D

D  (1 : 6)

3

2



27PARTS CATALOGUE – T020/T027 BALE PLATFORM

Electrical installation

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

1 Electric bundle

Set T020: 
POD-ELK-000301
 
Set T027: 
POD-ELK-000302

- 1 1

2 Seven-Pin Socket - 2 2

3 Tractor L 3000
connection cable - 1 1

4 Arm-mounted
clearance lamp - 2 2

5 Positional lamp
Sidepoint weiss - 2 2

6 Licence plate lamp
Regpoint - 2 2

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity

T020 T027

7 Assembly lamp
Multipoint III (left)

Set T020: 
POD-ELK-000301
 
Set T027: 
POD-ELK-000302

- 1 1

8 Assembly lamp
Multipoint III (right) - 1 1

9 Side positional lamp
Flatpoint - 10 8

10 Cylinder head bolt
M5x30 DIN 7985 6 6

11 Lock washer 5.3 DIN 6798 A 14 14

12 Nut M5 DIN 934 14 14



28 PARTS CATALOGUE – T020/T027 BALE PLATFORM

13. T020 DUAL-CIRCUIT BRAKE SYSTEM

Układ hamulcowy dwuobwodowy T020

1

1
2

3

4

5

6

7

8 89 9 10
10

11

12

13

14

14

14

14

15

15

15

16

17

17

17 17

17

17

18

19

20

20

20
2020

20

21

21

21

22

23

23

23

24

24

24

25
14a

14b

14c

14c

14d

14f

14e

14g



29PARTS CATALOGUE – T020/T027 BALE PLATFORM

T020 Dual-circuit brake system

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity 
in an 

assembly

1 Pneumatic connector holder

Set:
POD-OGL-000746

- 2

2 Hard red connector with
filter - 1

3 Hard Yellow Connector with 
Filter - 1

4 Red spiral air duct - 1

5 Yellow spiral air duct - 1

6 Trailer Brake Valve - 1

7 Braking Force Regulator - 1

8 Drain Valve M22x1.5 - 2

9 40 l Air Tank - 2

10 Tank Clamping Ring - 4

11 Relay valve - 1

12 Soft red connector - 1

13 Soft yellow connector - 1

14 Diaphragm Actuator 24’ - 6

14a Plug M16x1.5 - 6

14b Sealing Ring 16x20 - 6

14c Nut M16 - 12

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity 
in an 

assembly

14d Nut M16 low

Set:
POD-OGL-000746

- 6

14e Short Fork Joint - 6

14f Pin Ø 14 - 6

14g Cotter pin 4x22 - 12

15 Bulkhead sleeve M22x1.5,-
-M16x1.5

Set:
POD-OGL-000145

- 3

16 Elbow connector 
M16x1.5,M16x1.5 - 1

17 Simple connector M22x1.5 Ø12 - 6

18 Simple connector M16x1.5 Ø12 - 1

19 Control Connector M22x1.5 - 1

20 Elbow connector M22x1.5 Ø12 - 6

21 Elbow connector M16x1.5 Ø12 - 3

22 Tee connector Ø12 - 1

23
Tee connector M16x1.5,-
connector Ø12 with control 
connector

- 3

24 F tee connector M16x1.5,con-
nector Ø12 - 3

25 Plug M22x1.5 - 1

26 Tekalan Ø12 POD-TSZ-000050 - 25m



30 PARTS CATALOGUE – T020/T027 BALE PLATFORM

14. T027 DUAL-CIRCUIT BRAKE SYSTEM

1

1

2

3

4

5

6

7

8 89 9
10

10

11

12

13

14 14

14

14

15

15

15

16

17

17 17

17

17

17

18

19
19 19

19

19

19

20

20

20

20

21

22

22

23

24

Układ hamulcowy dwuobwodowy T027

14a
14b

14c

14c

14d

14e

14f

14g



31PARTS CATALOGUE – T020/T027 BALE PLATFORM

T027 Dual-circuit brake system

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity 
in an 

assembly

1 Pneumatic connector holder

Set:
POD-OGL-000747

- 2

2 Hard red connector with filter - 1

3 Hard Yellow Connector with 
Filter - 1

4 Red spiral air duct - 1

5 Yellow spiral air duct - 1

6 Trailer Brake Valve - 1

7 Braking Force Regulator - 1

8 Drain Valve M22x1.5 - 2

9 40 l Air Tank - 2

10 Tank Clamping Ring - 4

11 Relay valve - 1

12 Soft red connector - 1

13 Soft yellow connector - 1

14 Diaphragm Actuator 24’ - 4

14a Plug M16x1.5 - 4

14b Sealing Ring 16x20 - 4

14c Nut M16 - 8

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity 
in an 

assembly

14d Nut M16 low

Set:
POD-OGL-000747

- 4

14e Short Fork Joint - 4

14f Pin Ø 14 - 4

14g Cotter pin 4x22 - 8

15 Bulkhead sleeve M22x1.5,-
-M16x1.5

Set:
POD-OGL-000146

- 3

16 Elbow connector 
M16x1.5,M16x1.5 - 1

17 Simple connector M22x1.5 Ø12 - 6

18 Simple connector M16x1.5 Ø12 - 1

19 Control Connector M22x1.5 - 1

20 Elbow connector M22x1.5 Ø12 - 6

21 Elbow connector M16x1.5 Ø12 - 3

22 Tee connector Ø12 - 1

23
Tee connector M16x1.5,-
connector Ø12 with control 
connector

- 3

24 F tee connector M16x1.5,con-
nector Ø12 - 3

25 Plug M22x1.5 - 1

26 Tekalan Ø12 POD-TSZ-000050 - 25m



32 PARTS CATALOGUE – T020/T027 BALE PLATFORM

15. T020 HYDRAULIC BRAKE SYSTEM

10
6

2

8
8

8

8

9

9

11

29

30

31

31

31

31

31
31

6

4

3
5a

12 1213

6 6

6

5

16
20
24

x2

x2
17
21
25

26

28

4a
4b2x

2e

2d

2c 2b

2a
1

7

x2
15
19
23

14
18
22

27

Układ hamulcowy
 hydrauliczny T020

Rozwinięcie:



33PARTS CATALOGUE – T020/T027 BALE PLATFORM

T020 Hydraulic brake system

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity 
in an 

assembly

1 Fastening of the hydraulic
cylinder T950E 02.01.01 - 12

2 Brake cylinder

POD-HPZ-000013

- 6

2a Plunger Cylinder - 6

2b Nut M14 low DIN 439 12

2c Actuator Fork - 6

2d Actuator Fork Bolt - 6

2e Cotter pin 4x50 DIN 94 6

3 1.5l Hydraulic Accumulator POD-HPZ-000114 - 1

4 Accumulator Clamping Ring

POD-HPZ-000116

- 1

4a Bolt M12x70 DIN 931 2

4b Nut M12 DIN 934 2

5 Emergency Valve
POD-HPZ-000118

- 1

5a Locking Pin DIN 11024 1

6 Straight connector 18xM18-1.5 POD-HKR-000040 - 5

7 Straight connector 3/8'xM18-1.5 24KP3/8 18 - 6

8
Symmetric T-pipe connector 
M18x1.5-M18x1.5-M18x1.5
with a cap at the top

POD-HKR-000002-1 - 4

9 Symmetric T-pipe connector 
M18x1.5-M18x1.5-M18x1.5 24KT18/18/18 - 2

10 Quick Connector Plug POD-HPZ-000117 - 1

11 Quick connector socket POD-HPZ-000155 - 1

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity 
in an 

assembly

12 Carabiner 60x6 POD-ELZ-000484 DIN 5299 2

13 General-purpose chain 4 mm 25LNR4OC DIN 5685-1 2 m

14 Bolt M20x120 23S20/120OC DIN 931 6

15 Bolt M16x50 23S16/50OC DIN 933 24

16 Bolt M8x20 23S8/20OC DIN 933 2

17 Cylinder Head Bolt M6x50 23S6/50 8,8 DIN 912 2

18 Round washer 21 23P20OC DIN 125 12

19 Round washer 17 23P16OC DIN 125 48

20 Round washer 8.4 23P8OOC DIN 126 4

21 Round washer 6.4 23P6OOC DIN 126 2

22 Self-locking nut M20 23NS20OC DIN 985 6

23 Self-locking nut M20 23NS16OC DIN 985 24

24 Self-locking nut M8 23NS8 DIN 985 2

25 Self-locking nut M6 23NS6 DIN 985 2

Cable set:

26 AA/111/10 L-2500

Set:
POD-HPR-000588

- 1

27 A90A/111/10 L-600 - 1

28 A90A/111/10 L-2200 - 1

29 AA/111/10 L-6100 - 1

30 AA/111/10 L-2800 - 1

31 AA/111/10 L-900 - 6



34 PARTS CATALOGUE – T020/T027 BALE PLATFORM

16. T027 HYDRAULIC BRAKE SYSTEM

10 6

8

8

9

9

11

2

4a
4b2x

12 1213

5a

5

6 6

3

4

6

16
20
24

x2

17
21
25

x2

2e

2d

2c 2b

7

2a
1

Rozwinięcie:

15
19
23

x2

14
18
22

26

27

28 31

31

31

31

29

30

Układ hamulcowy
 hydrauliczny T027



35PARTS CATALOGUE – T020/T027 BALE PLATFORM

T027 Hydraulic brake system

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity 
in an 

assembly

1 Fastening of the hydraulic
cylinder T950E 02.01.01 - 8

2 Brake cylinder

POD-HPZ-000013

- 4

2a Plunger Cylinder - 4

2b Nut M14 low DIN 439 8

2c Actuator Fork - 4

2d Actuator Fork Bolt - 4

2e Cotter pin 4x50 DIN 94 4

3 1.5l Hydraulic Accumulator POD-HPZ-000114 - 1

4 Accumulator Clamping Ring

POD-HPZ-000116

- 1

4a Bolt M12x70 DIN 931 2

4b Nut M12 DIN 934 2

5 Emergency Valve
POD-HPZ-000118

- 1

5a Locking Pin DIN 11024 1

6 Straight connector 18xM18-1.5 POD-HKR-000040 - 5

7 Straight connector 3/8'xM18-1.5 24KP3/8 18 - 4

8
Symmetric T-pipe connector 
M18x1.5-M18x1.5-M18x1.5
with a cap at the top

POD-HKR-000002-1 - 2

9 Symmetric T-pipe connector 
M18x1.5-M18x1.5-M18x1.5 24KT18/18/18 - 2

10 Quick Connector Plug POD-HPZ-000117 - 1

11 Quick connector socket POD-HPZ-000155 - 1

No. in 
the 

drawing
Part or assembly no. Drawing or index no. Standard

Quantity 
in an 

assembly

12 Carabiner 60x6 POD-ELZ-000484 DIN 5299 2

13 General-purpose chain 4 mm 25LNR4OC DIN 5685-1 2 m

14 Bolt M20x120 23S20/120OC DIN 931 4

15 Bolt M16x50 23S16/50OC DIN 933 16

16 Bolt M8x20 23S8/20OC DIN 933 2

17 Cylinder Head Bolt M6x50 23S6/50 8,8 DIN 912 2

18 Round washer 21 23P20OC DIN 125

19 Round washer 17 23P16OC DIN 125 32

20 Round washer 8.4 23P8OOC DIN 126 4

21 Round washer 6.4 23P6OOC DIN 126 2

22 Self-locking nut M20 23NS20OC DIN 985 4

23 Self-locking nut M20 23NS16OC DIN985 16

24 Self-locking nut M8 23NS8 DIN 985 2

25 Self-locking nut M6 23NS6 DIN 985 2

Cable set:

26 AA/111/10 L-2500

Zestaw:
POD-HPR-000589

- 1

27 A90A/111/10 L-600 - 1

28 A90A/111/10 L-2200 - 1

29 AA/111/10 L-4300 - 1

30 AA/111/10 L-1400 - 1

31 AA/111/10 L-900 - 4



„METAL-FACH” SP. Z O. O.; Ul. KRESOWA 62; 16-100 SOKÓŁKA

®

SALES
16-100 Sokółka, ul. Kresowa 62, 
tel.: +48 85 711 07 88, fax: +48 85 711 07 89 
handel@metalfach.com.pl

SERVICE
16-100 Sokółka, ul. Kresowa 62, 
tel.: +48 85 711 07 80, fax: +48 85 711 07 93, 
serwis@metalfach.com.pl

SPARE PARTS - WHOLESALE
16-100 Sokółka, ul. Kresowa 62, 
tel.: +48 85 711 07 81, fax: +48 85 711 07 93,
hurtownia@metalfach.com.pl

SPARE PARTS - INDIVIDUAL SALE
16-100 Sokółka, ul. Kresowa 62, 
24-Hour Telephone 24h/7 days  +48 533 111 477
tel.: +48 85 711 07 90
sklep.kontakt@metalfach.com.pl


